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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations drawn
by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by NVLAP,
NIST, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025: 2017 requirements,
and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so it
is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this test
report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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1. APPLICABLE STANDARDS

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

ANSI C63.26-2015

The following reference test guidance is not within the scope of accreditation of NVLAP:
ANSI/TIA/EIA-603-E-2016

KDB 971168 D01 Power Meas License Digital Systems v03r01

2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 27 Subpart L, N, H, F & Part 2
Standard(s) Section Test Item Judgment Remark
2.1046 Output Power PASS Note (2)
27.50(d)(4) . . .
ssoono | EAe SR fades Poverd | puss | ot @
27.50(b)(10) q
2.1049 Occupied Bandwidth PASS Note (2)
2.1051
27.53(h) . -
27.53(g) Conducted Spurious Emissions PASS Note (2)
27.53(c)(2)(f)
2.1053 . . o
27.53(h) Radiated Spurious Emissions PASS | -
2.1051
27.53(h)
27.53(q) Band Edge Measurements PASS Note (2)
27.53(c)(2)(f)
27.50(d)(5) Peak To Average Ratio PASS Note (2)
2.1055 .
57 54 Frequency Stability PASS Note (2)

Note:
(1) “N/A” denotes test is not applicable in this test report.
(2) The test results please refer to the test report No: CN23AZPG 001.
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is at the location of Room 108, Building 2, No. 1,
Yile Road, Songshan Lake Zone, Dongguan City, Guangdong 523000.

2.2 MEASUREMENT UNCERTAINTY
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions
test results be included in the report. The measurement uncertainties given below are based on a 95%
confidence level (based on a coverage factor (k=2))
The BTL measurement uncertainty as below table:

A. Radiated Measurement:

Test Site Method Measurement Frequency Range U,(dB)
SSL-CBO01 CISPR 9kHz ~ 30MHz 2.74
Test Site Method Measurement Frequency Range : ?tv u,(dB)
30MHz ~ 200MHz \Y 4.70
30MHz ~ 200MHz H 3.56
200MHz ~ 1,000MHz Y 4.92
SSL-CBOL CISPR 200MHz ~ 1,000MHz H 4.54
1GHz ~ 6GHz - 4.56
6GHz ~ 18GHz - 5.14

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.

2.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature Humidity Test Voltage Tested By
Radia(tge?(jg‘ig%%sl\fﬂzi)ssmns 25°C 60% DC 3.6V Brand Duan
Ra‘j(';ageﬁﬁf‘;g%%gmﬁi;ons 24°C 44 ~ 45% DC 3.6V Brand Duan
Radia(t:goigul'rg’a’g 5’;’;‘;‘90”5 24°C 44 ~ 45% DC 3.6V Brand Duan
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Botslab PT 4G LTE Cellular Camera
Brand Name Botslab

Test Model w314

Series Model W314lite, W314pro, W314s

Model Difference(s) Only differ in model name.
Hardware Version w314

Software Version 3.4.23

Power Source

1# Supplied from battery.
Model: 1INR19/66-4

2# Supplied from Type-C port.

Power Rating

1# DC 3.6V, 9180mAnh, 33.1Wh

2# DC 5V
IMEI No. 868105045956982
. WCDMA/HSDPA/HSUPA Uplink: QPSK,160QAM
higeliErEm 1372 LTE Uplink: QPSK,16QAM

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's

manual.

2. Channel List:

WCDMA Band IV
Test Frequency ID | UARFCN Freq“e(”l\‘/ﬁ’*‘z))f Uplink | yaArECN Freq“e”?m';)mw”"”k
Low Range 1312 1712.4 1537 2112.4
Mid Range 1413 1732.6 1638 2132.6
High Range 1513 1752.6 1738 2152.6
LTE Band 4
e v B ey R e
1.4 19957 1710.7 1957 2110.7
3 19965 17115 1965 21115
5 19975 17125 1975 2112.5
Low Range
10 20000 1715 2000 2115
15 20025 1717.5 2025 2117.5
20 20050 1720 2050 2120
Mid Range 1.4/3/5/10/15/20 | 20175 17325 2175 2132.5
1.4 20393 1754.3 2393 2154.3
3 20385 1753.5 2385 2153.5
5 20375 1752.5 2375 2152.5
High Range
10 20350 1750 2350 2150
15 20325 17475 2325 2147.5
20 20300 1740 2300 2145
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LTE Band 12
TostFreuency o | Pt |y [ Gemeeal [ [ el
1.4 23017 699.7 5017 729.7
3 23025 700.5 5025 730.5
Low Range
5 23035 701.5 5035 731.5
10 23060 704.0 5060 734
Mid Range 1.4/3/5/10 23095 707.5 5095 737.5
1.4 23173 715.3 5173 745.3
High Range 3 23165 714.5 5165 744.5
5 23155 7135 5155 743.5
10 23130 711.0 5130 741
LTE Band 13
TotFreauency 0 | B[y [ Gemeterat | | et
Low Range 5 23205 779.5 5205 748.5
Mid Range 5/10 23230 782.0 5230 751
High Range 5 23255 784.5 5255 753.5
LTE Band 66
TotFreauency o | Pt |y [ oot | | Femererel
1.4 131979 1710.7 66443 2110.7
3 131987 1711.5 66451 2111.5
5 131997 1712.5 66461 21125
Low Range
10 132022 1715 66486 2115
15 132047 1717.5 66511 2117.5
20 132072 1720 66536 2120
Mid Range 1.4/3/5/10/15/20 | 132322 1745 66786 2145
14 132665 1779.3 67129 2179.3
3 132657 1778.5 67121 2178.5
High Range 5 132647 17775 67111 2177.5
10 132622 1775 67086 2175
15 132597 1772.5 67061 2172.5
20 132572 1770 67036 2170
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LTE Band 71
Bandwidth Frequency of Frequency of
UEEE (AR TE 1D (MH2) Nuw 1 Uplink MHZ) | V| Downlink (MHz)
5 133147 665.5 68611 619.5
10 133172 668 68636 622
Low Range
15 133197 670.5 68661 624.5
20 133222 673 68686 627
5/10/15 133297 680.5 68761 634.5
Mid Range
20 133322 683 68786 637
5 133447 695.5 68911 649.5
10 133422 693 68886 647
High Range
15 133397 690.5 68861 644.5
20 133372 688 68836 642
3. Table for Filed Antenna:
Brand P/N Antenna Type | Connector | Gain (dBi) Note
2.86 WCDMA Band IV
2.86 LTE Band 4
e 0.78 LTE Band 12
Qé YJC-6C275-W03 Dipole XD
%= E ol 0.37 LTE Band 13
3.54 LTE Band 66
0.95 LTE Band 71

Note: The antenna gain is provided by the manufacturer.
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3.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

WCDMA BAND IV MODE

Test Iltem Available Channel Tested Channel Mode
Radiated Spurious Emissions 1312 to 1513 1413 WCDMA
LTE BAND 4 MODE
Test ltem Available Channel Tested Channel Channel Modulation Mode
Bandwidth
Radiated 19957 to 20393 20175 1.4MHz QPSK 1RB
Spurious 19975 to 20375 20175 5MHz QPSK 1RB
Emissions 20050 to 20300 20175 20MHz QPSK 1RB
LTE BAND 12 MODE
Test Iltem Available Channel Tested Channel Chanr_lel Modulation Mode
Bandwidth
] 23017 to 23173 23095 1.4MHz QPSK 1RB
Er"’r‘]‘ggﬂ 23017 to 23173 23095 5MHZ QPSK 1RB
23060 to 23130 23095 10MHz QPSK 1RB
LTE BAND 13 MODE
Test ltem Available Channel Tested Channel Chanr_lel Modulation Mode
Bandwidth
Radiated 23205 to 23255 23230 5MHz QPSK 1RB
Emission 23230 23230 10MHz QPSK 1RB
LTE BAND 66 MODE
Test Item |Available Channel Tested Channel Chanr)el Modulation Mode
Bandwidth
Radiated [131979 to 132665 132322 1.4MHz QPSK 1RB
Spurious [131997 to 132647 132322 5MHz QPSK 1RB
Emissions 132072 to 132572 132322 20MHz QPSK 1RB
LTE BAND 71 MODE
Test Item |Available Channel Tested Channel Chanr_1e| Modulation Mode
Bandwidth
Radiated (133197 to 133397 133297 5MHz QPSK 1RB
Spurious
Emissions |133222 to 133372 133322 20MHz QPSK 1RB
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3.3 BLOCK DIGRAM SHOWING THECONFIGURATIONOFSYSTEMTESTED

EUT

Item

Equipment

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support

units. The following support units or accessories were used to form a representative test configuration
during the tests.

Mfr/Brand

Model/Type No.

Series No.

Item

Cable Type

Shielded Type

Ferrite Core

Length
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4. TEST RESULT
4.1 RADIATED SPURIOUS EMISSIONS MEASUREMENT

41.1 LIMIT

The power of any emission outside of theauthorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factorof at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

For LTE Band 13, For operations in the 746-758 MHz, 775-788 MHz, and 805-806 MHz bands, emissions in
the band 1559-1610 MHz shall be limited to -70 dBW/MHz (-40dBm/MHz) equivalent isotropically radiated
power (EIRP) for wideband signals, and -80 dBW (-50dBm) EIRP for discrete emissions of less than 700 Hz
bandwidth.

E (dBpV/m) = EIRP (dBm) - 20 log D + 104.8; where D is the measurement distance in meters. The emission
limit equal to 82.3dBuV/m.

4.1.2 TEST PROCEDURES
ANSI C63.26-2015 - Section 5.2.7 & 5.5.

4.1.3 TEST SETUP LAYOUT

Below 30MHz

Ground Plane

___| Communications
Test Set .
Receiver
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30MHz to 1GHz

Ground Plana

Communications

Test Set
]

Above 1GHz

Ground Plane

Communications -
] Test Set Receaiver Amp.

4.1.4 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX A.

4.1.5 TEST RESULTS (30MHZ TO 1000MHZ)
Please refer to the APPENDIX B.

4.1.6 TEST RESULTS (ABOVE 1000MH2Z)
Please refer to the APPENDIX C.
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5. LIST OF MEASUREMENT EQUIPMENTS
Radiated Emissions - 9 kHz to 30 MHz
Item | Kind of Equipment | Manufacturer Type No. Serial No. | Calibrated until
1 Active Loop Antenna | Schwarzbeck FMZB 1513-60 1513-60-025 Apr. 01, 2024
2 MXE EMI Receiver Keysight N9038A MY59050118 Feb. 10, 2024
EMC
3 Cable INSTRUMENT EMCCFD400-NM-NM-3000 N/A Jun. 08, 2024
EMC
4 Cable INSTRUMENT EMCCFD400-NM-NM-7000 N/A Jun. 08, 2024
5 | Measurement Software Farad EZ-EMC Ver.NB-03A1-01 N/A N/A
6 966 Chamber room TaiHe 9*6*6 (NSA&VSWR) N/A Jan. 07, 2024
Radiated Emissions - 30 MHz to 1 GHz
Item| Kind of Equipment | Manufacturer Type No. Serial No. | Calibrated until
1 Trilog-Broadband | ¢\ 7heck VULB9168 01269 May 15, 2024
Antenna
EMC
2 Attenuator INSTRUMENT EMCI-N-6-06 AN-N0697 May 15, 2024
o EMC
3 Preamplifier INSTRUMENT EMCO001330 980825 Feb. 10, 2024
EMC
4 Cable INSTRUMENT EMCCFD400-NM-NM-2500 N/A Jun. 08, 2024
EMC
5 Cable INSTRUMENT EMCCFD400-NM-NM-7000 N/A Jun. 08, 2024
EMC
6 Cable INSTRUMENT EMCCFD400-NM-NM-3000 N/A Jun. 08, 2024
7 MXE EMI Receiver KEYSIGHT N9038A MY59050118 Feb. 10, 2024
8 Positioning Controller MF MF-7802BS N/A N/A
9 | Max-Full Antenna Corp MF MFA-560BSN N/A N/A
10 | Measurement Software Farad EZ-EMC Ver.NB-03A1-01 N/A N/A
11 966 Chamber room TaiHe 9*6*6 (NSA&VSWR) N/A Jan. 07, 2024
Radiated Emissions - Above 1 GHz
Iltem| Kind of Equipment | Manufacturer Type No. Serial No. | Calibrated until
1 MXE EMI Receiver Keysight N9038A MY59050118 | Feb. 10, 2024
2 | Measurement Software Farad EZ-EMC Ver.NB-03A1-01 N/A N/A
- EMC
3 Preamplifier INSTRUMENT EMC118A45SE 980739 Feb. 10, 2024
EMC
4 Cable INSTRUMENT EMC104-SM-SM-10000 N/A Jun. 08, 2024
EMC
5 Cable INSTRUMENT EMC104-SM-SM-3000 N/A Jun. 08, 2024
EMC
6 Cable INSTRUMENT EMC104-SM-SM-800 N/A Jun. 08, 2024
Double Ridged
7 Broadband Horn RF SPIN DRH18-E 210106A18E Jul. 04, 2024
Antenna
8 Band Reject Filter COM-MW | ZHPF6-C3000-18000-174 07213126 Jul. 07, 2024
9 Band Reject Filter COM-MW | ZHPF6-C1500-10000-1753| 07213128 Jul. 07, 2024
10 966 Chamber room TaiHe 9*6*6 (NSA&VSWR) N/A Jan. 07, 2024
Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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6. EUT TEST PHOTO

Radiated Emissions Test Photos

9 kHz to 30 MHz
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Radiated Emissions Test Photos

30 MHz to 1 GHz
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Radiated Emissions Test Photos

Above 1 GHz
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APPENDIX A - RADIATED SPURIOUS EMISSIONS (9KHZ TO
30MHZ)
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APPENDIX B - RADIATED SPURIOUS EMISSIONS (30MHZ TO
1GHZ)
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Test Mode : WCDMA Band IV_TX CH1413 | [Test Mode : |WCDMA Band IV_TX CH1413
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Report No.: BTL-FCCP-3-2308C213

Test Mode : |LTE Band 4_TX CH20175_ 5MHz | |Test Mode : |LTE Band 4_TX CH20175_5MHz

L Vertical L Horizontal
o -1
Y] o
0 -2
@ o
0 . ] S
w t g o2 # 5 § L R ] &
o
B -6
_,. w
100} 100
1200 1200
T B e T e —
Reading Comect Measure- Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Margin No. Mk Freq Level Factor ment Lmit  Margin
MHz dBm dB dBm dBm dB Detector  Comment. Mz aBm o8 aBm aBm a8 Detector  Comment
1 88685 -52.75 -2.04 -60.79 -13.00 4779 peak 1 B9.170 5277 80T -60.84 -1300 4784 peak
2 143 490 -68.45 258 6203 1300 4903 peak 2 146,400 -60.42 -2.37 -62.79 -1300 4979 peak
3 191.505 -57.32 478 <6210 1300 4910 peak 3 189 565 -56.06 463 6068 -1300 4769 peak
4 296.750 -54.66 -1.75 -56.41 -13.00 4341 peak 4" 298.205 -49.21 -1.70 -50.91 -13.00 -37.91 peak
5 392.780 -65.31 054 -B4.77  -1300 -51.77 peak 5 480.080 6428 272 6156 -1300 4858 peak
[3 864 685 -70.27 am -61.36 1300 4836 peak [] 791.935 -70.85 8.59 -6226 -13.00 4926 peak

[Test Mode : [LTE Band 4_TX CH20175_20MHz

| [Test Mode : |LTE Band 4_TX CH20175_20MHz

00 e 20 e
™ 0
= x
= »
w o
» =
. ™
N s & & T ¥
—m E a0 g 2 4
-80 § -0
- w
00 100
110 Rl
o s
T T RN T R TR T T Wi
s e @ @ aeen e GEe waw Wi T e
Reading Comect Measure
Reading Comecl Measure- Lmit M
No. Mk. Freq. Level  Factor ment  Limit  Margin No. Mk Freq Levsl Factor ment Lmt Wergn
MHz dBm dB dBm dBm dB Detector  Comment
MHZ dBm dB dBm dBm dB Detector  Comment
T ETRET =075 =5 5632 1300 5332 peak 1 73.165 -85.97 -5.30 -71.27  -13.00 -5827 peak
2 203.145 -68.50 534 -7384 1300 -60B4 peak
7 201205 7026 531 7857 1300 6257 peak
3 0TEIE 7313 ) R 500 5510 e ) 450495 7242 229 -70.13  -1300 5713 peak
" T ThEE 24 5% s 300 AR ek
4 638 675 -71.75 804 -65.71 -1300 5271 peak
5 T42.950 -T2 820 -6451 -1300 5151 peak
s 785.630 -71.03 8.56 -6247 -1300 -4947 peak 5 ST6E30 133 5EE B167 1300 4857 peak
[ 939 860 -7229 982 6247 1300 4947 peak
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Test Mode : |LTE Band 12_TX CH23095_1.4MHz | |Test Mode : [LTE Band 12_TX CH23095_1.4MHz

oo dAim L) it
- A0
= m
n :u
o "
= 50
0 5 g w &
: H P '
- 2 ] wl % 7 i
-0 80
= 0
100 100
110 10,
420 12
W00 TrE0  FAW0 0 AN00 G560 @200 ARG w660 TG00 Mite w0 Tre0 @i @e0  Amen G100 G0 A0 G6e a0 Mile
Reading Correct Measure- Reading Corect Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit Margin No. Mk. Freq. Level Factor ment Limit Margin
MHz dBm a8 dBm dBm dB Detector  Comment MHz dBm B8 dBm ‘dBm dB Detector ~ Comment

71.710 -81.27 -4.97 <6624 -1300 -5324 peak
206.055 -69.86 -5.39 -7526 1300 -6225 peak
404,905 -71.14 0.84 -70.30 1300 -57.30 peak
671.170 -7248 649 65988 -1300 -5288 peak
BB5.655 -71.58 8.92 -6286 -13.00 49668 peak

N 954 885 -T1.81 294 6197 -1300 -4897 peak

T3.185 -8507 530 -70.37  -13.00 5737 peak
198205 7064 519 7583 -1300 6283 peak
473775 -T1.74 282 6912 -13.00 -56.12 peak
582.900 -7187 489 -6698 -1300 -53.98 peak
738.100 -7185 8.0s 6380 -13.00 -5080 peak

A 922,885 -T184 9.82 6202 -13.00 4902 peak

@f o &l w| ol =
@f o] ] | w0 =

|TeSt Mode : |LTE Band 12_TX CH23095_5MHz ‘ ‘Test Mode : [LTE Band 12_TX CH23095_5MHz

"0 _an 0 _an
w w
- @
= =
“ “
P @
', . . P @ : N
,m mftop kot
3 i
- -
- »
0 00
10 1
b b
Jnoos  127.00 2400 =210 41000 515.00 61200 708.00 00c.00 1080.00 Witz Joooe 12700 224.00 =100 100 515.00 c12.00 709,90 L 1000.00 Wiz
Reading Correct Measure- Reading Comect Measure- ;
No. Mk.  Freg.  Level Factor ment Limit  Margin No. Mk Freq Level Factor ment Limit  Margin
MHz dBm @B dBm d8m dB Detector  Comment MHz dBm dB dBm daBm o8 Detector  Comment

1 72880 -8202 519 8721 1300 -5421 peak 1 43005 770 -268 .70.38 .1300 -57.38 peak
2 206540 -6959 539 7498 1300 6198 peak 2 83200 416 -BO2 7218 -1300 5018 peak
3 549920 -7122 395 8727 -13.00 5427 peak 3 131860 6600 350 6050 .1300 -5650 peak
4 727915 7302 773 8529 1300 5220 peak 3 179.380 8632 345 68977 -1300 5677
5 5
6 8

peak
403176 7132 280 6843 1300 6643 peak
821035 7179 866 6313 1300 5013 peak

886095 7195 919 6276 -13.00 4076 peak
954.410 -70.76 994 -80.82 -13.00 4782 peak
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Report No.: BTL-FCCP-3-2308C213

Test Mode : |LTE Band 12_TX CH23095_10MHz | |Test Mode : |LTE Band 12_TX CH23095_10MHz

o0 aom 0w -
10 0
x 2
- w0
© w0
o )
60 4 H & &0 -3 &
| % i > Y 3 4
% ) ®
- )
= 0
2l <100
A1) 10|
12y a2
oo 12700 224.00 =10 9.0 1500 2.0 me 905.00 1000.00 MHz J0000  127.00 24.00 EX 4100 515.00 12,00 70900 00600 1000.00 Milz
Reading Correct Measure- - Reading Comect Measure-
No. Mk  Freq. Level Factor ment Limit Margin No. Mk, Freq. Level. Facor memt Lmit Margin
WE @ ®m @m @8 Dees Commen o = W @m @ Deiedor  Comment
1 83465 8352 346 6608 -1300 5398 peak T 73165 8512 530 7042 1300 5742 peak
2 203145 890B 534 7442 1300 6142 peak 7 200235 7040 520 7560 1300 6260 peak
3 %6250 7133 431 5702 1300 G402 peak 3 a01995 7288 074 7172 1300 5872 peak
3 720840 7171 750 6421 1300 E121  peak 4 Seazd 7227 503 G724 1300 5424 peak
5 B6ADen 7080 R86 6185 100 4B8G peak 5 790480 7151 858 6293 1300 4993 peak
67 671385 71566 1000 6156 1300 4856 peak B+ 040075 7174 902 6182 1300 4882 peak

[Test Mode : [LTE Band 13_TX CH23230_5MHz

| [Test Mode : |LTE Band 13_TX CH23230_5MHz

00 ae P
-0 E
o x
£ »
40 0
50 .
o & w 2
,,‘, i ' ¥ “ 2 2 t
% H T
-0 -0 x
0 0
00| 00
-1 110
200 20
30008 12700 22000 W00 41000 SISM0  GI260 70080 0660 000,00 MHe W0 12780 72400 BIe0 406 51500 61280 /0380 00600 00000 Witz
Reading Correct  Measure- Reading Correct  Measure-
No. Mk.  Freq Level Factor  ment Limit  Margin MNo. Mk, Freq  Level Factor  ment Limit  Margin
[ aBm El aBm @m a8 Oeedor  Comment Wiz & @ @m  @@m a8 Dewecor Comment
1 48915 1240 240 7480 -13.00 6180 peak 1 46490 7374 246 7620 1300 6320 peak
H 1536756 7428 211 7630 -1300 6339 peak 2 151250 6566 212 -6/.78 -1300 -54.78 peak
3 412180 7316 107 7209 -1300 5909 peak 3 191680 6061 481 6542 -1300 5242 peak
) 612485 7306 559 6747 -1300 5447 peak 4° 203840 5845 182 6027 1300 4727 peak
5 B05030 7207 863 6344 -1300 5044 peak 5 528095 6913 353 6560 -1300 5260 peak
6+ 930160 7146 970 6176 1300 4876 peak 3 768656 7159 849 6310 -13.00 -50.10 peak
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3 L L Report No.: BTL-FCCP-3-2308C213

Test Mode : |LTE Band 13_TX CH23230_10MHz | |Test Mode : |LTE Band 13_TX CH23230_10MHz

00 dom LU
0 10
0 20
£ w0
a0 o
0 0 3
H
w0l 2 § <0 * & % ] §
* i
70 0
o0 -t
£ w0
10 100
Qi 10
120 12
0008 127,00 2240.00 2100 410.00 515.00 c12.00 708,00 00500 1000.00 Mtz 0000 12700 249 1.0 e 51500 “12.00 .00 0890 1000.00 Wiz
Reading Comect Measure- Reading Comect Measure-
No. Mk.  Freq Level Factor  ment Limit  Margin MNo. Mk Freq Level Factor  ment Limit  Margin
MHz ‘aBm 98 aBm @|m @ Dewector _Comment MHz dBm dB @Bm dBm ] Detector ~ Comment

67345 6118 410 6528 -1300 -5228 peak 88170 5277 BO7  -GDB4 1300 4784  peak

1 1

3 743480 5045 250 6200 1300 4903 peak z 180665 6606 463 6069 1500 4769 peak
3 191605 5732 478 6210 -13.00 -40.10 peak 3% 208205 4021 170 -50.01 -13.00 -3791 peak
3 FTe0 275 448 BT 300 43  peak ] 480080 6428 272 6156 1300 4856 peak
5 296750 BAB6 175 5641 1300 43T peak 5 791936 7085 BEG 6226 -1300 4926 peak
3 W45 7027 BET  B136 300 483 peak 8 635406 7156 076 6180 -1300 4880 peak

|TeSt Mode : |LTE Band 66_TX CH132322_1.4MHZ‘ ‘Test Mode : |LTE Band 66_TX CH132322_1.4MHz

Vertical Horizontal
0w 00 dom
a0 a0
= «
@ »
“0 a0
e =
] 5 & w0 | & 5
\ H 3 *
"z 1 * 0 3 3 FH
80 Hn
@ -
0 !
e 0l
20 12
0W 12700 2000 Z2A00  HLID G0 10 2000 60600 NSO = 0000 2700 22400 @e0  M000  §500 G200 /800 G660 00000 Mile

Reading Correct Measure-
Mo Mk Freq. Level  Faclor ment Limit Margin

MHZ aBm @ aBm aBm @8 Delector  Comment
1 34.365 -58.30 -3.58 -6188 -13.00 -4888 peak
2 55220 -T167 -256 <7423 -1300 6123 peak
3 159 495 -T412 21 -7623 -1300 6323 peak
4 479.110 -11.95 269 6926 .13.00 5626 peak
5
[]

Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit Margin

MHz dBm a8 dBm dBm d8 Detector  Comment
" 52795 5751 247 5998 -1300 4693 peak
161.920 -7282 2216 -7498 1300 -6198 peak
412180 7281 107 7174 1300 5874 peak
606180  -73.02 548 6764 1300 -5454 peak
748770 7235 838 6367 1300 5087 peak
894270 7117 928 6189 1300 4BE3 peak

697.360 -7T140 682 6458 -1300 -5158 peak
913670 -7T1.80 951 6239 1300 4935 peak

o of & wf ] =
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Test Mode : |LTE Band 66_TX CH132322_5MHz | |Test Mode : |LTE Band 66_TX CH132322_5MHz

00 am w0 e
10 a0
= 2
E ] =]
™ ©
- P
w w :
4 2 H " . f ] %
N i 3 2 )
o ™
i 0
100 108
18 sl
1200 “anp
R T BT T T T Bt =1 I T e o e own TEe0 @e @e AWel S50 GEe0 AR w0ee TR0 W
Reading Correct Measure-
Reading Corect Measure- ;
No. Mk.  Freq. Lemg Factor ment Limit  Margin No. Mk Freq Level Factor  ment Limit ~ Margin
— ~ -— W aem ® ®n @ @ Dewdo Comme
1 51340 7282 241 7503 1300 6203 peak 1 50855 -7a80 240 7620 -1300 6320 peak
2 162706 7302 211 7513 1300 6213 peak 2 18936 R4l 9, LSTe8 1500 G166 pesk
ST Gaa 031 i3 im0 E9E  pesk 3 #7100 7208 218 7080 1300 5780 peak
e 1 B EY ey 4 meIWs 7172 512 6660 1300 5360 peak
T RIS 553 285 1300 4885 peak 5 682.810 1227 663 6564 1300 -5264 peak
R e ET e 5 B6140 7140 803 6247 1300 4947 peak

|TeSt Mode : |LTE Band 66_TX CH132322_20MHz ‘ ‘Test Mode : |LTE Band 66_TX CH132322_20MHz

o0 dEm 00 dbm
0 0
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“ an
50 -50
3 5
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R 2 H N 3 &
0 ® w0 [*
Y Bl
00 00
410 an
42 2
WW0 a0 zaA00 @D 400 §se0  G1280 70000 G660 0000 Witz WO 12700 2400 00 400 S50 G1Ze0 7900 Wee W00 M
Reading Correct Measure- Reading Comect Measure-
No. Mk. Freq. Level  Factor ment Limit Margin No Mk Freq.  Level Faclor ~ ment  Limit Margin
WHz aBm & a@m @Bm G8  Deecior  Comment Mz aBm a8 <Em dBm @8 Deweclor Comment

72185 6699 508 7207 -1300 5607 peak 41155 7361 283 7649 -13.00 6348 peak

1 1

2 176.955 7253 317 7570 -1300 6270 peak 2 162405  -1232 217 -7449 1300 6149 pesk
3 311300 7118 129 7247 1300 5947 peak ko B L e B B B
T im0 e R T am ST pean § 595025 7225 522 ©703 1300 5303 peak
B 761865 7152 846 6306 -1200 5006 peak 5 787085 T0B4 856 6228 1300 4928 peak
B+ 935485 7075 976 B0O9 1300 4799 peak 6 929675 7153 969 6189 1300 4830 peak
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Report No.: BTL-FCCP-3-2308C213

Test Mode : |LTE Band 71_TX CH133297_5MHz | |Test Mode : |LTE Band 71_TX CH133297_5MHz

Vertical Horizontal
oo dbm o0 At
-0 -10
2 2
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0 40
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: ' : H : 3 & 3 4
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08 109
Rill 118
1200 -1z
J000e  127.00 2400 2100 1000 515.00 61200 0900 006 00 100000 Wiz 0000 127.00 2400 2100 e §15.00 E2.00 70900 006.00 1000.00 MHz
Reading Comect Measure- Reading Comecl Measure-
No. Mk.  Freg.  Level Factor ~ ment  Limit  Margin No. Mk. Freq. Level Factor ment  Limit  Margin
MHz dBm a8 dBm daBm o8 Detector  Comment Wz @Bm [ dBm dBm d& Deteclor  Comment
1 51825 7417 243 7660 -13.00 -6360 peak 7 B9.170  -6304 807 -71.11 -1300 5811 peak
2 168226 7348 235 7583 1300 6283 peak 2 118755 6621 468 -70.89 -13.00 -57.89 peak
3 434875 73.10 180 7130 -13.00 -58.30 peak 3 337005 7233 067 7300 -1300 6000 peak
] 584840 7302 494 6808 -1300 -55.08 peak 3 532045 7291 363 6628 1300 5628 peak
5 731795 7095 784 6311 -1300 -50.11 peak 5 707060 7229 707 6522 -1300 5222 peak
§ 919675 7179 958 6221 -13.00 4921 peak §+ 916125 7050 053 6106 1300 4806 peak

|Test Mode : |LTE Band 71_TX CH133322_20MHz ‘ ‘Test Mode : |LTE Band 71_TX CH133322_20MHz

T
v am
o
0
0
»
@
0
a0
w
@
=
» 5 5
: B 0 ] §
% 3 % 4
" 4 a g i
-0 E
0
™
0
o
am
-1 A
1 120,
0008 12700 2400 21.00 A0 515,00 £12.00 00,00 00E.00 1000.00 Midz h
oo Ve BB e WAW S0 GEe R wew TR Mile
Reading Comect Wieasure-
M Reading Corect Measure-
No. Mk. Freq. Level  Factor  mer Limit  Margin Mo Mk. Freq. Level  Factor ment  Limit Margin
MHzZ dBm dB dBm dBm dB Detector  Comment
We o & B @m0 Deeda Cammert
! SIS G430 254)\ 0686 13N) NG peak 7 89170 6342 807 7149 1300 5840 peak
2 137185 7038 306 7345 1300 6045 peak PR T - Y T B TR ey
2 212500 6619 253 6072 -1300 5572 peak 3 405600 7251 203 6058 1300 5658 peak
4 wO0Ti50 7222 E48 673 1300 5373 peak (T e o
5 810850 7123 865 -8258 -1300 4958 peak 5 879235 7142 010 6232 1300 4932 peak
$A farie0 TS BED 6160 a0 ARG peak §+ or4780 7135 1001 6134 -1300 4834 peak
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APPENDIX C - RADIATED SPURIOUS EMISSIONS (ABOVE
1GHZ)
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Report No.: BTL-FCCP-3-2308C213

| Test Mode : [WCDMA Band IV_TX CH1413 | [Test Mode : \WCDMA Band IV_TX CH1413

Vertical Horizontal

Wy e 100 dim

o o
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= e
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" n
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nop 10

1000000 Z70000 440000 10000 7R0000  SSO000 1120000 1250000 1450000 1B0GD DO MHz. 1000000 270000 440000 10000 76000  9S0.00  TIZ0.00  12300.00 1460000 16000.00 MHz

Reading Corecl Measure- Reading Comect Measure-
No. Mk. Freq. Level  Factor ment Limit  Margin Mo, Mk.  Freq.  Level  Faclor ment  Limit  Margin
Wz dBm L) aBm dBm dB  Deleclor  Comment MHz aBm a8 dBm aBm 98 Detector  Comment

1° 3422500 5162 906 4256 -1300 -2056 peak 1 3422500 5014 606 4108 1300 -2608 peak

2% 5130500 5484 1406 4078 1300 2778 peak

[Test Mode : [LTE Band 4_TX CH20175_1.4MHz | |[Test Mode : [LTE Band 4_TX CH20175_1.4MHz

100 dBm 100 dem
. o
-10 10
2 a
™~ a
0 M
a .
50 “
e H
o &0
] -
80
™
0
™
100 100
100 Ak
1000.000 2700.00 440000 100,00 780000 950000 1120000  12900.00 1460000 18000.00 MHz.
1000000 270000 A4DO00 10000 70000  SSO000 1120000 1280000 1460050 6000 00 Mie
Reading Correct Measure-
Limit M Readng Comecl Measure- -
No. Mk. Freq.  Level  Factor  ment A oron Mo. Mk. Freq.  Level  Factor ment  Limit Margin
—— . b I Wiz dbm @ @m  dém @8  Deiecor Commen
1+ 3465000 4005 015 4080 -1300 2780 peak

1% 3465000 -5226 915 4311 1300 -3011 peak
2 5199.000 -66.16 1406 -5210 -1300 -3910 peak
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Report No.: BTL-FCCP-3-2308C213

|Test Mode : [LTE Band 4 TX CH20175 5MHz | |[Test Mode : |LTE Band 4_TX CH20175_5MHz

Vertical Horizontal
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DRG0 270000 U000  GI00D0 708000 950000 1120000 1200000 1460000 806 50 Mtz 1000000 270000 440000 10000 700000 950000 1120000 1290000 1460000 1500000 M=
Reading Comect Measure- ) Reading Comect Measure-
No. Mk.  Freq. Level  Factor ~ment Limit Margin No. Mk. Freq. Level  Factor ~ment Limit Margin
MHZ aBm b aBm. agm ® Detector ~ Comment MHz aBm a8 aBm aBm aB Detector  Comment
17 3465000 4880 915 3965 -1300 -2665 peek

1 3456.500 -51.99 9.12 -4287 -1300 -2987 peak

|TeSt Mode : |LTE Band 4_TX CH20175_20MHz ‘ ‘Test Mode : |LTE Band 4_TX CH20175_20MHz

Vertical Horizontal

100 dbm
o L]
a0 a0
20 -2
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- 3 - X
50 . 3
= 50
0 0
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a0 =0
100, 1m0
1100 100
1000000 Z70 0D AGNOD G000 7000 S0N0d 1120000 1290000  18G00BO0 6000 0 MHz 008600 Z00 00 FAGG0  G10000  7@N000  SS0000 112000 1790000  T4G0000 800000 Mz
Reading Correct Measure- Reading Comect  Measure-
No. Mk, Freq.  Level Factor ~ ment  Limit  Margin No. Mk Freq.  Level Factor ~ment  Limit  Margin
MHz dBm B dBm dBm @B Defector  Comment MHz dgm a8 dBm dem a8 Detector  Comment

1% 3448.000 -52.40 o 4338 -13.00 -3038 peak 1% 3448 000 -49 56 a1 4045 -1300 -2745 peak
2 5173 500 -6467 1406 -5061 -1300 -3761 peak
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Report No.: BTL-FCCP-3-2308C213

Test Mode : |LTE Band 12_TX CH23095_1.4MHz | |Test Mode : [LTE Band 12_TX CH23095_1.4MHz

Vertical
100 dom
o
1
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40 2
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10
000000 180000 760000 SA0N00 47000 SIODO  SDOU0 60000 74000 00000 MHz
Reading Comect Measure-
No. Mk Freq Laval Factor ~ ment  Limit  Margin
3 @m B aBm @m a6 Delector  Gomment
1 1416.000 -3464 466 2008 1300 -1698 peak
2 2120000 4935 644 4291 1300 2991 peak
3 2828000 5391 775 4616 -1300 -3316 peak
4 3536000 5411 037 4474 -1300 3174 peak
5 4244000 6206 1100 5016 -1300 3716 peak

Horizontal

o s
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1000000 1800 00 260000 340000 4200 00 500000 50000 6600 00 740000 000,00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level  Factor ment  Limit  Margin
MHZ aBm aB aBm aBm a8 Detectol  Comiment

1" 1416.000 -34.82 4.66 <3016 -13.00 -17.16 peak
2 2120.000 -4597 644 -3953 -1300 -2653 peak
3 2828.000 -56.35 775 -4860 -13.00 -3560 peak
4 3536 000 -60 86 937 5149 1300 -3849 peak

[Test Mode : [LTE Band 12_TX CH23095_5MHz

L Vertical
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10n

1000000 1800 00 2600 00 3400 00 4200 00 5000 00 5800 00 5600 00 7400 00 900000 MHz
Reading Comect Measure-
No. Mk. Freq. Level Factor ment Limit Margin
MHZ aBm B aBm aBm 0B Detector  Comment

1° 1412000 -3538 465 -3073 -1300 -17.73 peak
2 2116.000 -49 62 644 -4318 -1300 -3018 peak
3 2820.000 -52.56 773 -4483 -13.00 -3183 peak
4 3528.000 -54.32 933 -4499 1300 -3199 peak
5 4232000 6228 1188 -5040 -13.00 -3740 peak

| [Test Mode : |LTE Band 12_TX CH23095_5MHz

o Horizontal
;
0
.
30 }‘!
a0 &
50 4 F
0
n
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1000.000 1800.00 2600.00 3400.00 420000 500000 5800.00 600,00 740000 9000.00 MHz
Reading Comect Measure-
No. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBm dB dBm dBm L) Detector  Comment
1 1412000 -36 06 465 -31.41 -13.00 -1841 peak
2 2116.000 -47.07 6.44 -4063 -13.00 -2763 peask
3 2820 000 -56.98 773 -4925 1300 -3625 peak
4 3528 000 -60.80 933 -5147  -1300 -3847 peak
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Test Mode : |LTE Band 12_TX CH23095_10MHz | |Test Mode : [LTE Band 12_TX CH23095_10MHz
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1000000 180000 260000 340000 420000  5D00D0 560000 660000 740000 00000 MHz 1000000 180000 760000 340000 420000 SO0000  SE000  GGOO00 740000 SUD0.00 WHz
Reading Corect Measure- Reading Correct Measure-
No. Mk. Freq.  Lavel Factor  ment Limit  Margin No. Mk.  Freq.  Level Factor ~ ment Limit  Margin
MHZ Bm B aBm aBm [ Delecior  Comment MHz dBm a8 dBm dBm a8 Detector  Comment

1+ 1412000 -37.77 465 -3312 -1300 -20.12 peak 1° 1412000 -39.59 465 3494 1300 -21.94  peak
2 2116000 5314 644 4670 1300 3370 peak 2 2116000 -49.04 644 4260 -13.00 -2060 peak
3 2820000 5878 7.73 5205 1300 -39.05 peak 3 2820000 6200 773 5436 1300 4136 peak
4 3528000 5803 933 4870 1300 -3570 peak
5 4232000 6369 1188 5181 -1300 -38.81 peak

[Test Mode : [LTE Band 13_TX CH23230_5MHz | |[Test Mode : |LTE Band 13_TX CH23230_5MHz

100 dim P
¢ L]
a0 0
20 » b I L
30 E
) 2
0 0 %
e 50
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= 50
100 100,
o 100
1000000 180000 760000 340000 420000 500000 580000  Ge00o 7400 on 500000 MHe 00000 TEN0N  ZEN000 000D  AZD000  SOODDD  SBOOD  GEODD 740000 00000 Mtz
Reading Comect Measure- Reading Comect Measurs-
Mo. Mk, Freq  Level  Factor ment  Limit  Margin No. Mk. Freq  Level  Faclor ment Limit Margin
3 aom a6 @m  oom a5 Deecior Comment [ aEm & @m  d@m a6  Detecor Comment
1+ 1568000 4200 505 3605 1300 2305 peak 1+ 1568000 4585 505 4080 -1300 -2780 peak
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3 L L Report No.: BTL-FCCP-3-2308C213

Test Mode : |LTE Band 13_TX CH23230_10MHz | |Test Mode : |LTE Band 13_TX CH23230_10MHz
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Reading Corect Measure- Reading Comedt Measure-
No. Mk. Freq. Level  Factor ment  Limit  Margin MNo. Mk. Freq.  Level  Factor ment  Limit  Margin
MHz dBm @B aBm Bm @8 Detector Comment MHZ @8m a8 @Bm ‘aBm B Detector  Comment

1 1200.000 -50.64 416  -5548 1300 -4248 peak
2" 1568 000 -44 20 505 -3915 -1300 -2615 peak
3 2456 000 -61.90 693 5497 1300 4197 peak

1 15860.000 -48.96 5.03 -4393 -13.00 -3093 peak

|TeSt Mode : |LTE Band 66_TX CH132322_1.4MHZ‘ ‘Test Mode : |LTE Band 66_TX CH132322_1.4MHz
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Reading Cormect Measure-
Reading Correct Measure- . N
No Mk Freq.  Level  Foclor  menl  Limit  Margin No. Mk. Freq. level  Factor ment  Limit Margin
We em @ dm  @m Detecior Gormment
[ ® Gm  @m @  Detedor Comment

1 * 3490500 5005 920 3085 1300 2785 peak 1 3490.500 -47.96 920 -38.76 -13.00 -2576 peak

T 5233000 §308 1408 002 1300 3602 peak 2 5233.000 -85.61 14.08 -5155 -13.00 -3855 peak

3 6975500 6452 1746  47.06 -13.00 -3406 peak
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Report No.: BTL-FCCP-3-2308C213

Test Mode : |LTE Band 66_TX CH132322_5MHz | [Test Mode : |LTE Band 66_TX CH132322_5MHz
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1000000 270000 440000 G100 TM00  S0N00 112000 170000 1460800 16000 60 itz
Reading Comect Weasure-
Reading Corect Measure " No Mk Freaq  Level  Facior ment  Lmit Morgin
No. Mk.  Freq. Level  Factor  ment imit Margin 3 aom ) wBm  @om G Detector  Comment
iz dEm * L 17+ 3482000 4634 618 4016 1300 2716 peak
17 3482000 4002 0.8 4074 1300 -27.74 peak S Eiwo  eAiE AR E0 00 3712 pesk
2 5204500 6588 1406 5182 -1300 -3882 peak

|TeSt Mode : |LTE Band 66_TX CH132322_20MHz ‘ ‘Test Mode : [LTE Band 66_TX CH132322_20MHz
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1000.000 270000 4400 o0 100 .00 7800.00 950000 MNZ0000 1790000  14800.00 18000 00 MHz 1000.000 2700.00 4400.00 §100.00 7000.00 I500.00 1120000 1290000  14600.00 1800000 MHz
Reading Comect  heasure-

Reading  Correct  Measure-
No. Mk Freq  Level Factor  ment Limit  Margin No. Mk Freq  Level Factor ment  Limit  Margin

WHZ aBm & “aBm aBm @8 Deleclor  Comment
1% 3473.500 -50.82 917 -4185 -13.00 -28.65 peak
2 5207.500 6533 1406 -5127 -1300 -3827 peak
3 6941.500 6698 1747 4951 1300 -36.51 peak

WHz dBm @& dBm dBm G Deiecior Comment
1* 3473500 -48.29 217 -30.12  -13.00 -26.12 peak
2 5207 500 6533 1406 -5127 -1300 -3827 peak
3 6941.500 6734 1747 -49.87 -13.00 -36.87 peak
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Report No.: BTL-FCCP-3-2308C213

|Test Mode : |LTE Band 71_TX CH133297_5MHz | |TestMode :|LTE Band 71_TX CH133297_5MHz
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100600 160 00 76000 30000 4000 500000 SN 00 GEN 00 7400 00 a0 Mz 1000 000 TR0 FeI0N  BAUNON  GANGD  GOM0D G000 0000 740000 o000 Mz
Reading Comecl Measure- Reading  Correct  Measure-
No. Mk. Freq  Level  Factor ment Limt Margin Mo Mk Fraq  Level  Faclor ment Limit  Margin
Wz dem @& dm  dem 8  Delecior Comment e aem @ @m  dom 5 Oetecter  Comment
* 1360000 5227 453 A774 1300 -3474 peak 1+ 1360000 4705 453 4342 -1300 -3042 peak
2 2464000 0287 684 5683 1300 4293 peak

|Test Mode : |LTE Band 71_TX CH133322_20MHz ‘ ‘Test Mode : |LTE Band 71_TX CH133322_20MHz
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Reading Correct Measure-
No. Mk, Freq.  Level Factor ~ ment  Limit  Margin Reading  Corect  Measure-
No. Mk Freq  Level Factor  ment Limit  Margin
3 dEm @& @ dem Getector _ Comment
MHZ aBm a8 aBm dBm a8 Detector  Comment
1 1200000 5886 4.16 5470 -1300 4170 peak T T - T L -
- 1. -13. -
37 144000 4614 450 4164 1300 2864 peak ped
-5 - 5 13 -
1T R Ty e Ty e 2 2016.000 884 629 525 300 3955 peak

End of Test Report
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